
 

 



 

 
 

 
 



Feasibility Study, Preliminary and Final Designs, Environmental and Social Impact Assessment and Preparation of Tender Documents for the 
Proposed Londiani Dam Water Project 

 
Environmental and Social Impact Assessment (ESIA) Study Report  i 

Table of Contents 
 

LIST OF TABLES .................................................................................................................................................................... V 

LIST OF FIGURES .................................................................................................................................................................. VI 

ACRONYMS ........................................................................................................................................................................... VII 
[...]
Probable Maximum Flood, PMF (m3/s) 556 
Yield (m3/day) 172,200 
Inundated/Flooded area (ha) 520 
Embankment type Rockfill dam with clay core 
Dam height (m) 42 
Free board (m) 6 
Storage Volume (m3 x 106) 55 
Catchment Area (km2) 140.8 
Fetch/Throw-back (km) 6 
Crest length (m) 780 
Environmental and Social impacts Settled  



Feasibility Study, Preliminary and Final Designs, Environmental and Social Impact Assessment and Preparation of Tender Documents for the 
Proposed Londiani Dam Water Project 

 
Environmental and Social Impact Assessment (ESIA) Study Report  19 

Aspect Characteristics 
 

Supply area within Kipkelion East and 
West Sub-counties 

Upstream and downstream areas (Londiani, Kedowa, 
Chesinende/Chepseon, Barsiele, Kipkelion, Fort 
Ternan) including areas around the dam

Ultimate Water Supply (m3/day) 48,063 
Population served (Ultimate) 450,000 
Total Project Cost (Billion KES)  17 
Unit costs (KES/m3) 310 
Cost of land (Billion KES) 1.8 
Irrigation potential (Ha) 2,800 
Hydropower potential (kW) 740 
Installed Hydropower generator (kW) 1,000 
 
2.6.2 Dam Components Specifications 
 
2.6.2.1 Dam Embankment 
 
The proposed dam embankment will be rock fill with a clay core. The crest length is 780m long with 
a top width of 5m. The designed maximum dam height is 42m with embankment slopes of 1:2.5 and 
1:2.2 for the upstream and downstream sides respectively. On the upstream side of the 
embankment, the design provides for a 11.5m high cofferdam near the dam heel with a 5m berm. 
The core top will stand at 2,322masl and 5m wide crest.  
 
On either side of the core are 0.5m thick filters, the downstream filter extending along the 
embankment bottom all the way up to the dam toe. A toe drain will also be provided on the 
downstream side of the dam. Materials will be developed from the rock deposits within the cuts or 
potential borrow areas identified. 
 
Grout curtain is provided for under the core trench to avoid permeability. The purpose of this grout 
curtain will be primarily to address the potential for seepage through fractured zones oriented 
roughly parallel to the valley wall along with zones oriented roughly parallel to bedding if any. 
Depending on the effectiveness of the seepage cut-off efforts, it may also be necessary to install 
drainage tunnels below the spillway structure and within the left abutment upstream of the diversion 
channel excavation. An estimate of the cost of these tunnels has been included in the overall 
estimate developed for this study. 
 
The dam provides for a freeboard of 6m. From flood routing, the height of water is 2.5m and with 
waves build-up of 2.58m the balance of free board (free board) is 0.92m which is more than 0.9m 
minimum required. This shows that 6m of freeboard is adequate. 
 

 

Figure 8: The Embankment Wall Location 



Feasibility Study, Preliminary and Final Designs, Environmental and Social Impact Assessment and Preparation of Tender Documents for the 
Proposed Londiani Dam Water Project 

 
Environmental and Social Impact Assessment (ESIA) Study Report  20 

2.6.2.2 Diversion Culverts 
 
The diversion culvert is required to pass diversion flow during construction, to regulate flood flows, 
to empty reservoir in case of emergency, to allow for reservoir lowering for inspection and repairs 
and to allow for routine de-sludging of reservoir bottom. The approach channel will be aligned 
straight to the diversion culvert to allow equal distribution of flow through it and in a way to avoid 
excavation, thus lowering the cost.  
 
The diversion culvert will be 250m long with an adequate slope for drainage. A twin rectangular 
cross-section for the culvert will be adopted. One of the culverts will be blocked to form a dry culvert 
where a penstock of size DN 1500mm will pass and will also be the access to the intake tower. The 
second culvert will be closed at the upstream side of the dam and incorporate a gate valve to control 
the release of some of the flood waters through it and flushing of the bottom of the reservoir during 
the flooding period.  
 
The diversion works consist of two culverts of 4m width and 3.5m high with a coffer dam coffer dam 
8m from the culvert top head i.e. 9.75m above the culvert to fit. The diversion works are estimated 
to convey 312m3/s, being design storm of 1 in 25 years based on a 6-hour rainfall intensity. Each 
culvert is hence expected to evacuate 156m3/s. After construction, one of the culverts shall be used 
as a service culvert while the other shall form the horizontal duct of the morning glory spillway as 
well as the scour line. 
 
2.6.2.3 Spillway 
 
Geotechnical and hydraulic design considerations require that to minimize the risk of damage to the 
dam under flood conditions, the spillway and discharge channel should be kept clear of the 
embankment. The design for Londiani dam provides for two spillways, namely normal and 
emergency. A Morning Glory Spillway was found suitable as normal spillway for the proposed 
Londiani Dam site. The spillway is designed to withstand a design flood whose return period is 
1:10,000 years. Based on design standard procedure, the time of concentration was found to be 7 
hours but a 6-hour storm was used with a peak inflow flood established to be 556m3/s.  
 
Routing this through the reservoir was found to generate a maximum outflow flood of 152m3/s. The 
spillway was designed to channel away flood a flow of 152m3/s at a design height of 3m. It will have 
a crest diameter of 6.0m and throat diameter of 3.0m. The rectangular horizontal section is 4.0m 
wide and 3.5m high and shall be used to channel the flood to the stilling basin. 
 
The provided spillway will be of sufficient capacity to channel away the flood flow without putting the 
embankment to risk of overtopping. On the event that the spillway is overwhelmed, the design has 
given provision for an emergency spillway on the right bank. The overflow channel for the 
emergency spillway is 10m wide by 1m deep design to provide for vehicular and foot passage. The 
channel bottom is set at 2318masl. The channel, whose estimated length is 135m, empties to 100m 
wide gabion steps stepped to 1m to the river where it is expected to discharge.  
 
2.6.2.4 Intake Tower 
 
A 4m long by 4m wide by 42m high intake tower is provided with provision of 3 No. draw-off points 
at elevations 2311masl, 2297.875masl and 2284.75masl, drawing 2.6m3/s of water (30% higher 
than dam yield) through a series of pipe fittings of diameter of 1500mm. The draw-off pipe network 
is connected to a penstock of diameter 1500mm at the base of the service culvert.  
 
The intake tower will serve the following purposes:  
 

(i) Water inlet into the hydropower unit and supply system  
(ii) Block debris and fish  
(iii) Provide temporary diversion openings  



Feasibility Study, Preliminary and Final Designs, Environmental and Social Impact Assessment and Preparation of Tender Documents for the 
Proposed Londiani Dam Water Project 

 
Environmental and Social Impact Assessment (ESIA) Study Report  21 

(iv) Provide bulkheads for closure  
(v) Provide control gates and measurement devices  

 
The intake tower will be a 42m high free-standing square tower in concrete. A free-standing 
structure will allow flexibility in locating on site. It is easier to construct and allows better 
arrangement of conduits, openings, access structures and instruments as opposed to an inclined 
tower.  
 
2.6.2.5 Hydropower Unit 
 
The maximum head for power production at the dam will be 42m to discharge an average 2m3/s 
(yield of the dam). It is expected that to regulate flow downstream of the river, the draw-off shall be 
maintained at a constant of 2m3/s. From the hydrological study, the head is expected to vary from 
60% - 100% of the maximum head most of the time. Therefore, the head is expected to range 
between 42m to 25m hence gross power. The system is hence expected to generate a minimum of 
350kW based on an efficiency of 75% at minimum head and a maximum of 780kW based on an 
efficiency of 90% at maximum head. 
 
The intake shall be through a gated 1,500mm diameter steel penstock set at the base of the service 
culvert. It shall run through the service culvert under the dam wall and exit to the Power House 
which is a structure of 15.6m by 10.4m. The Power House shall comprise a generator room, an 
operation office and stores to enable water flow to the treatment works by gravity. A water supply 
bypass line through the Power House has been provided to aid in pumping in the event where the 
dam water levels are below the cascade aerator top elevation. The tail water is set at level 
2281.1masl and flows to an open channel/canal leading to the river via the stilling basin. 
 
The hydropower unit is scheduled to power the pumps lifting water to Masaita Hill tank (serving 
higher areas) and other requirements at the water treatment works (chemical mixers and dosers, 
backwash, staff house and street lighting among others). With the minimum power requirement for 
treatment works operation being about 611kW, the minimum power generated shall not be sufficient 
to start the pumps (pumps motors have soft start) though it is sufficient to run them. Connection to 
the national grid is provided for to cover the deficit. 
 
The power generation unit shall either have a step-up transformer (1MVA) to convert the generated 
power to 415V or generate power at 415V, whichever shall be economically viable. Power supply 
shall also have a 1MVA transformer from KPLC as a stand-by unit with all change-over switches to 
take over when more power is required than the hydropower unit can generate. 
 
2.6.3 Water Treatment Works 
 
The water treatment works is designed based on guidelines and criteria recommended in the 
Ministry of Water and Irrigation (MWI) Practice Manual (2005), in addition to the consideration of the 
physical and chemical properties of water under consideration. Treatment processes have been 
designed for the physical removal of contaminants through filtration, settling (often aided by some 
form of chemical addition) and biological removal of micro-organisms by chlorination.  
 
The water treatment facilities are expected to produce raw water flow of 48,063m3/day as the 
maximum yield of the dam at optimal height of 36m. 
 
The proposed treatment processes will comprise: 
 

(i) Cascade Aeration 
(ii) Dosing with Sodium Carbonate (Soda Ash), to adjust the pH 
(iii) Dosing with Aluminium Sulphate (alum), as a coagulant aid 
(iv) Dosing with Polyelectrolyte, as a coagulant aid (when necessary)  



Feasibility Study, Preliminary and Final Designs, Environmental and Social Impact Assessment and Preparation of Tender Documents for the 
Proposed Londiani Dam Water Project 

 
Environmental and Social Impact Assessment (ESIA) Study Report  22 

(v) Flocculation 
(vi) Horizontal Sedimentation 
(vii) Rapid Sand Filtration 
(viii) Disinfection with Chlorine  

 
Sludge Treatment and Disposal process comprises of the following: 

 
(i) Sludge Drying Beds to receive sludge from Sedimentation Units  

(ii) Backwash Water Lagoon to receive sludge from Rapid Sand Filters - good 
environmental practice to recycle backwash water from the filters.  

 
The treatment process outlined above requires construction of following structures and building:  
 

(i) Inlet Works comprising of:   

 Cascade Aerator 
 Chlorine, Sodium Carbonate and Alum Dosing Points 
 Flow Measurement 

 
(ii) Flash Mixer 
(iii) Flocculation/Distribution Units  
(iv) Sedimentation Units 
(v) Rapid Sand Filters 
(vi) Treated Water Tank 

(vii) Chemicals and Plant Buildings comprising of:  

 Chemical Mixing and Dosing Building  
 Pump Room and Air Blower Room 
 Chemical Storage Building 
 Gas Chlorination Building 

 
(viii) Administration Building 

 Laboratory 
 Staff room 

 
(ix) Workshop and Staff Room 
(x) Control/Switch Room 
(xi) Sludge Disposal and Treatment facilities comprising of:   

 Sludge Drying Beds  
 Backwash Water Lagoons 

 
(xii) Staff Houses with interconnected foul and drainage system, roads and parking with 

lighting provisions. 
 
The water treatment works shall be fenced off with provision for a controlled gated system. 
 
 
 



Feasibility Study, Preliminary and Final Designs, Environmental and Social Impact Assessment and Preparation of Tender Documents for the 
Proposed Londiani Dam Water Project 

 
Environmental and Social Impact Assessment (ESIA) Study Report  23 

2.6.4 Transmission Pipeline 
 
Treated water is to be conveyed from the treatment works through a network of two trunk pipelines 
with two branch lines as provided in the table below: 
 
Table 5: Water Transmission Lines and Reservoirs Features 

No. Commencement Point of service Length 
(km)

Diameter 
(mm)

Storage Tanks 

1 Gravity Main 
(Treatment works-
Kipkelion-Fort 
Ternan) 

Treatment Works 0 500 7,000m3 (2290masl)
Kipkelion 19.9 400 4,000m3 (2138masl)
Fort Ternan 39.6 225 3,000m3 (1774masl) 

2 (i) Rising Main Masaita Hill 1.4 500 7,500m3 (2425masl)
  (ii) Masaita Hill Londiani Town (Barsiele 

branch) 
6.5 500 (2293masl) 

Londiani 8.3 450 5,000m3 (2357masl)
Kedowa 14.7 400 1,000m3 (2202masl)
Chepseon 28.3 355 3,000m3 (2277masl)

Kamuingi Branch Kamuingi 6.9 110 250m3 (2359masl)
Barsiele Branch Barsiele 13.4 140 500m3 (2304masl)

 
In order to ensure transmission efficiency and pressure management, pipeline design includes 
provision for air release valves, washouts, pressure regulating valves among other important 
components. The use of High-Density Polyethylene (HDPE) pipes connected with butt fusion aims 
at reducing connection joints which in overall reduce water loss by leakage compared to use of 
other pipe materials. This, alongside pressure management systems which includes using 
appropriate pipe sizes, shall aid in reduction of un-accounted for water. 
 
Water shall be delivered to existing tanks where the capacity is sufficient and where it is not or 
where there are no tanks, new tanks shall be introduced with outlets for further distribution. All 
storage tanks have been designed with water level detectors for automatic closure when tanks fill or 
open when levels go below the maximum.  
 
Along the bulk transmission pipelines, connection nodal points are provided for future connections 
and at the current storage tank locations outlets, points are provided for current connections. The 
design also provides for pipework leading to the proposed tanks.  
 
2.7 Water Use Options 
 
2.7.1 Water Supply 
 
The main aim of developing Londiani Dam is to supply domestic water for the population in 
Kipkelion East and Kipkelion West Sub-counties that is suffering perennial water shortages. In order 
to achieve this objective, a treatment works will supply 48,063m3/day. Water supply is to 
supplement existing sources in domestic needs, commercial uses (catering and trade) and also 
institutional needs. 
 
2.7.2 Irrigation 
 
The dam will also supply water for irrigation. However, irrigation water will be released back into the 
river stream to allow abstractions with specified intake points identified to serve the established 
schemes by gravity. This follows the development that only a few registered irrigation water user’s 
groups have been established. As such, even after identifying that the dam has a capacity to irrigate 
2800ha, it is hard to design for community smallholder schemes without defined members. The 
communities in the irrigation command will be advised to get into organized groups (WRUAs) and 
define their needs for irrigation. 
 



Feasibility Study, Preliminary and Final Designs, Environmental and Social Impact Assessment and Preparation of Tender Documents for the 
Proposed Londiani Dam Water Project 

 
Environmental and Social Impact Assessment (ESIA) Study Report  24 

2.7.3 Hydropower Generation 
 
The hydropower unit is to be developed to generate power which for local operations requirements 